(()xONGSKILDE

DEMETER CLASSIC
CS/CSA

Reservedelsliste

Spare parts list
Ersatzteilliste
Onderdelenlijst

Liste de piece de rechange
Lista dei pezzi di ricambio
Reservdelslista




T



Spare parts list / Grass Seed-box for CS 3000. Date: 2000, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces Notes
1 300 049 800 1 Support left
2 300 027 400 1 Support right
3 300 049 700 1 Handle cpl.
4 300 070 500 1 Pipes beam left
5 300 070 400 1 Pipes beam right
6 300 070 300 4 Holder welded
7 300 001 019 2 Axle
8 300 000 972 2 Distanse bush long
9 300 000 971 1 Distanse bush short
10 300 060 400 1 Axle
11 300 333 058 2 Spring cotter pin 4x25
12 300 332 034 4 Washer 21/37/3
13 300 323 045 2 Flap bolt
14 300 323 029 1 Tension pin 6x30
15 300 304 153 10 Bolt M8x20
16 300 332 040 10 Washer 8.2
17 300 316 027 10 Lock nut M8
18 300 027 500 1 Bracket
19 300 001 138 1 Flat bar
20 300 304 035 4 Bolt M10x35
21 300 332 027 8 Washer 10.5
22 300 316 020 12 Lock nut M10
23 300 304 044 1 Bolt M10x95
24 300 063 765 1 Bush
25 300 064 442 1 Scale
26 300 304 226 4 Bolt M10x120
27 300 315 001 1 Hex nut M10







Spare parts list / Grass Seed-box for CS 4000. Date: 2000, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces | Notes
1 300 049 800 1 Support left
2 300 027 400 1 Support right
3 300 049 700 1 Handle cpl.
4 300 070 700 1 Pipes beam left
5 300 070 600 1 Pipes beam right
6 300 070 300 4 Holder welded
7 300 001 019 2 Axle
8 300 000 972 2 Distanse bush long
9 300 000 971 1 Distanse bush short
10 300 060 400 1 Axle
11 300 333 058 2 Spring cotter pin 4x25
12 300 332 034 4 Washer 21/37/3
13 300 323 045 2 Flap bolt
14 300 323 029 1 Tension pin 6x30
15 300 304 153 10 Bolt M8x20
16 300 332 040 10 Washer 8.2
17 300 316 027 10 Lock nut M8
18 300 027 500 1 Bracket
19 300 001 138 1 Flat bar
20 300 304 035 4 Bolt M10x35
21 300 332 027 8 Washer 10.5
22 300 316 020 12 Lock nut M10
23 300 304 044 1 Bolt M10x95
24 300 063 765 1 Bush
25 300 064 442 1 Scale
26 300 304 226 4 Bolt M10x120
27 300 315 001 1 Hex nut M10







Spare parts list / Grass Seed-box for CSA 3000 & 4000. Date: 2000, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces | Notes
1 300 000 996 2 Holder of box (CSA 3000)
1 300 000 996 3 Holder of box (CSA 4000)
2 300 000 989 2 Angle of platform (CSA 3000)
2 300 000 989 3 Angle of platform (CSA 4000)
3 300 050 700 1 Holder of wheel |
4 300 027 100 2 Guide frame (CSA 3000)
4 300 027 300 1 Guide frame (CSA 4000)
5 300 050 300 4 Bracket of pipes
6 300 050 800 1 Holder of pipes (CSA 3000)
6 300 060 600 1 Holder of pipes (CSA 4000)
7 300 001 019 2 Axle
8 300 000 972 2 Distance bush long
9 300 000 971 1 Distance bush short
10 300 060 400 1 Axle
11 300 333 058 2 Spring cotter pin 4x25
12 300 332 034 4 Washer 21x37x3
13 300 323 045 3 Flap bolt
14 300 323 029 1 Tension pin 6x30
15 300 304 153 | 34(40) | Bolt M8x20 (CSA 4000)
16 300332040 | 36(42) | Washer 8.2 (CSA4000)
17 300316 027 | 38(44) | Lock nut M8 (CSA4000)
18 300 304 156 2 Bolt M8x30
19 300 000 997 1 Holder of magnet
20 300 304 035 6 Bolt M10x35
21 300 316 020 6 Lock nut M10
22 300 050 500 1 Bracket
23 300 050 600 1 Holder of wheel Il
24 300 050 100 1 Holder of hoses left
24 300 060 200 1 Holder of hoses left (CSA 4000)
25 300 050 200 1 Holder of hoses right (CSA 3000)
25 300 060 300 1 Holder of hoses right (CSA 4000)
26 300 027 200 1 Guide frame (CSA 4000)
27 300 070 800 1 Bracket
28 300 151 000 1 Cpl.kit for moving platform (CSA 3000)
28 300 157 000 1 Cpl.kit for moving platform (CSA 4000)
29 300 000 748 2 Side-holder
30 300 000 747 1 Holder (CSA 3000)
30 300 000 747 3 Holder (CSA 4000)
31 300 000 749 1 Connector (CSA 3000)
31 300 000 749 3 Connector (CSA 4000)
32 300 304 155 2 Bolt M8x25
33 300 332 040 2(6) Washer 8.5 (CSA 4000)
34 300 316 027 2(6) Lock nut M8 (CSA 4000)
35 300 304 092 1 Bolt M16x40
36 300 316 023 1 Lock nut M16
37 300 001 138 1 Flat bar







Spare parts list / Fine Seed Hopper for CS/CSA 3000 & 4000. Date: 2000, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces | Notes
1 906 1 103 218 Fine Seed Hopper Cpl. (CS/CSA 3000)
1 906 1 103 246 Fine Seed Hopper Cpl. (CS/CSA 4000)
2 906 4 114 780 Ratainer
3 906 2 113 491 End Piece, right
3 906 2 113 492 End Piece, left
4 906 4 132 037 Pop Rivet
5 906 3112 514 Divider Plate
6 906 3 112 515 Divider Plate
7 906 4 130 211 Steel Set Screw M10 x 16 mm
8 906 4 131 020 Nut, Self-locking M10
9 906 4 130 082 Steel Set Screw M6 x 12 mm
10 906 4 131 018 Nut, Self-locking M6
11 906 4 113 087 Feed Cup cpl.
12 906 2 100 009 Feed Roller cpl.
13 906 4 125 015 Feed Roller
14 906 4 141 028 Bushing f. Feed Roller
15 906 4 140 063 Spring Split Pin g2
16 906 4 130 120 Self Cutting Screw B6 x 9,5
17 906 4 142 014 Stop Ring
18 906 2 100 010 Feed Cup and Roller cpl.
19 906 3 126 564 Sowing Shaft (CS/CSA 3000)
19 906 3 126 565 Sowing Shaft (CS/CSA 4000)
20 906 4 141 069 Connecting Bush f. Agitator Shaft
21 906 4 141 068 Connecting Bush f. Sowing Shaft
22 906 3 129 253 Adjusting Handle cpl.
23 906 4 131 047 Washer 23/8"
24 906 3 129 224 Threaded Knob w/ Scale
25 906 3 129 225 Threaded Piece
26 906 4 130 083 Steel Set Screw M6 x 25 mm
27 906 4 139 000 Split Pin g4 x 20 mm
28 906 4 140 025 Spring Split g3
29 906 4 129 238 Locking Pawl
30 906 4 131 037 Washer g6
31 906 3 112 884 Barcket
32 906 4 112 671 Gasket f. Coulter
33 906 4 131 017 Disc. f. Double Coulter
34 906 4 116 174 Support Bearing f. Sowing Shaft
35 906 4 130 246 Screw w/ inner Hexagon M8 x 20 mm
36 906 4 131 019 Nut, Self-locking M8
37 906 4 116 172 Support Bearing
38 906 4 130 070 Steel Set Screw M8 x 20 mm
39 906 4 130 071 Steel Set Screw M8 x 25 mm
40 906 4 131 043 Washer 28,7/218 x 3,5 mm
41 906 3 126 566 Agitator Shaft (CS/CSA 3000)
41 906 3 126 567 Agitator Shaft (CS/CSA 4000)
42 906 3 126 524 Washer
43 906 4 130 314 Sheet Metal Screw ST 4,8 x 25 mm
44 906 4 140 050 Patent Splint Pin
45 906 3 115 104 Lid (CS/CSA 3000)
45 906 3 115 106 Lid (CS/CSA 4000)
46 906 4 139 352 Rupper Strap
a7 906 3 113 956 Sowing/agitator Shaft cpl.
48 906 4 113 081 Casing Half
49 906 4 120 225 Sprocket z23
50 906 4 120 226 Sprocket f. Sowing Shaft
51 906 4 130 264 Screw UHX 3,5 x 12 mm
52 906 4 120 206 Chain f. Casing cpl.
53 906 4 120 120 Joint Link, single 3/8" x 7/32"
54 906 4 138 059 Chain 3/8" x 7/32" x 323
55 906 3112 882 Console right
56 906 3 112 883 Console left
57 906 4 139 361 Clip 26 - 38 mm
58 906 4 119 050 Sowing Tube




10



Spare parts list / Fine Seed Hopper for CS/CSA 3000 & 4000. Date: 2000, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces | Notes
1 906 3 103 149 1 Set Casing
2 906 2 113 129 Casing cpl. z15/z42
3 906 4 120 094 Sprocket z15
4 906 2 120 005 Sprocket z42
5 906 4 120 124 Chain f. Casing
6 906 4 130 264 Screw UHX 3,5 x 12 mm
7 906 3113 744 Casing cpl. z17/z30
8 906 4 120 160 Sprocket z17
9 906 4 120 061 Sprocket z30
10 906 1 113 017 Casing half
11 906 4 120 133 Chain f. casing
12 906 3113 477 Reversible Casing cpl.
13 906 2 113 081 Casing half
14 906 3 120 033 Gear Wheel z28

11



108 015 006 20.06.00



